SPARE PARTS ROCKET

nr. | article description qtty FOR MODELS
1 80607 |CABLES CLAMP 1 38-50-58
2 102513 |BOLT M 4x20 DIN 965 2 38-50-58
3 89010 |BOX WITH ELECTRONIC BOARD 1 38-50-58
4 89004 |BOX GASKET 1 38-50-58
5 | 102307 |ALLEN BOLT M 5x25 DIN 912 4 38-50-58
6 107232 |ENAR STICKER 1 38-50-58
7 107117 [SAFETY STICKER 1 38-50-58
8 89002 |BOTTOM PLASTIC PROTECTOR 1 38-50-58
9 | 102511 |BOLT M 4x16 DIN 965 2 38-50-58
10 |81675UL|CABLE-PRESS 1 38-50-58
11 | 128020 |VARISTOR S20 K274 1 38-50-58
12 | 107236 |GROUND PLATE 2 38-50-58
13 | 102103 |STAR WASHER 4,3 A DIN 6798 2 38-50-58
14 | 102704 |BOLT M 4x10 DIN 84 2 38-50-58
15 81207 |REINFORCEMENT CABLE 1 38-50-58
16 | 103731 |2F+T SCHUKO PLUG 1 38-50-58
17 | 103759 |CABLE 3G1,5mm" 5 38-50-58
16-17] 82710 |5m CONNECTION CABLE SET 1 38-50-58
18 | 107080 [STAINLESS STRAP C.203 9x0,65 30,5m 1 38-50-58
19 | 107081 |BUCKLE BAND-IT C253 (3/8") 1 38-50-58
20 | 103729 [PACKING GLAD M20 x1.5 1 38-50-58
21 | 89101 [ROCKET COVER 1 38-50-58
21 | 89111 [ROCKET COVER 1 38
22 | 102543 [SCREW 4,8x22 DIN 7981 6 38-50-58
23 | 96214 (BOLT CAP 6 38-50-58
24 | 107605 [ROCKET STICKER 1 38-50-58
25 | 89003 [TOP PLASTIC PROTECTOR 1 38-50-58
26 | 80518 [PUSH BUTTON GASKET 1 38-50-58
27 | 80606 [PUSHBUTTON WASHER 1 38-50-58
28 | 104050 [PUSH BUTTON 1 38-50-58
29 | 89005 [RUBBER ADAPTOR FOR 38 1 38
30 | 81620 [RUBBER HOSE 5m 25X39 1 38-50-58
30 | 81410 [RUBBER HOSE 5m 19X30 1 38
30 | 122036 |1 m RUBBER HOSE 25X39 1 38-50-59
30 | 122021 (1 m RUBBER HOSE 19X30 1 38




